Parts Manual

EFFECTIVE DATE:
JUNE, 1996

degelnan

SHesftTiIetkard

142494



P iy Contents et k=t
Main Frame, Tank & Wheel ASSEMBIY ........cccccsnsmsmsusnsssassssmsssssmsssssssssssssssssssssasssasassssss 2
Horizontal Auger & Flow Control Gate ASSEMBIY.........ccocsusmusmsmsssmssessssssssssssssssssssnssssenss 4
PIVOAIIE ANOOF ABSBIMIMY covuscssnscssausnesssnssusasonsonsosniassssmsssnssssissosiosssdosssnssecussusssuniniass ]
Hydraulic LaYOUt ........ccussmnmssmsmsnsnsssmsssssmsssnsssssnsasssasasssassssssnsssasasssasasssasnsasnssssssssnnsasnsns 8
PTO DEIVS/SIIMES .cconiinmsssinsnsissssimminsnisimmumammsnisessssniosi i rn s osirs oo N EBGiss 10
GearhoX COMPONENTS ........cucsmsssmssssssusssssssnsssssnssssssasssssssnsnsssnsssssssasssnsassssssnsssssasassss 12
Slider Shaft w/ Torque Limiter - WeaSIer ...........cocoususmsresmssmssssssssssssssssssssssssassassssssnass 14
Slider Shaft w/ Quick Disconnect - Weasler ..........csususrsssssssmsmssssssssssnsssssssssnssssasass 16
Tank CIashoul ASSOINIY ....cocnuimmmnmiesmmmismississmimemis e i yisisie 17
Wiring & Electrical COMPONENTS ..........cccususmnnmsnsnsssassssssssssssssssssssssasssasssssasssssasssnsass 18
DB souovasnsoismcoemmnmmimmimoumsmmsomssnioiimpies s SNBSS A 20
Flow Control Gate Hydraulic Cylinder ASSEMBIY ........ccourvurmmmssnsmssnsmnsssnssnssssssssasssssinns 22
Auger Pivot Cylinder Hydraulic ASSEMDbBIY ..........covresmneresnsssssnsssssssmssssssassssssssssssasasens 23
Auger Fold Cylinder Hydraulic ASSEMDBIY..........ccosusesernsnssmnsssssssssasasssnsasssasssssasssnsssnss 24

142494

Page 1



Slhresrftickart
800

Main Frame, Tank
& Wheel Assembly

Parts Manual
Effective Date: July, 1996

Page 2

142494



Parts Manual Main Frame, Tank Slrestticfk=art
Effective Date: July, 1996 & Wheel Assembly 8oo
ltem Part # Description Quantity
Ili. 245280 Assy - Trailer/Frame/Tank, Shuttlekart 800 - Yellow .................. 1
2 245242 Assy - Tow Pin, 1-142"x 5-3/4"EFF-Yellow ............ccooeveeveereennn. 2
3. 245125 ASSY = AJUBSEADIR AMOY ...« cuinimvcnvsasmmimssmssevmseas sisswisinivissusasssns 2
(Includes ltems # 6-18)
4. 118131 Ball, Hex, 3/4% X B UNC. 6B, Pl.....ovscsssvssinamimssipminarsen 2
b 118422 Mt Loeks 314" NG Gy Pl cusnmsnnmmssmainimrrinmisersns 2
6. 245121 Assy - Axle, Adjustable, Shuttiekart 800, Blackc/wnut ........... 1
7: 131363 00l Groase - CRAATI iunioiasaiasusimamimms s 1
8. 131361 Cone, INnner-HM218248 ............ooooovviiiiiiiiiiciciccc s 1
9. 131359 Cup, Inner(included with hub) .............cccccvvvvvveeeeeceeccirinnnnn.. 1
10. 131358 Hub -H1020 -c/WCuUps-UNP ..o 1
11, 131366 Gaskel, Dust Cap, 4 HOE i.ivwivsmeiisssrmmaissssssissssississsissis 1
12. 131360 Cup, Outer (Included with hub) ..............cccouvveveveeeeveaiinaanan. 1
13. 131362 Cona; Ouler= HM21 2049 ... sisissuuunsgsssisissin 1
14. 118586 Washer, Flat, 2-1/8" ID x 3-3/4" X Va" ThICK ......cccoeeviviininns 1
15. 118711 N Slolad, 20 UNE IS ... oo apvismsmmmsmiois 1
16. 118903 PinCotler 318" X 4" counisammarannmmamsnsisisnmsismas 1
17. 131365 Cap, Dust - DC28 - 4H - BlACK .......vooveiiiiiiiiiiiiiiiieceeiee e 1
18. 118641 Boll, Hexg, 516" x VA" NG, BIB.Pl...umimsnmnsamiiais 4
19. 131371 Wheel, 30.5L x 32 AWT - 12 Ply Diamond (Option #1) ........... 2
131372 Wheel, 30.5L x 32 DTIl - 14 Ply Lug RH
131373 Wheel, 30.5Lx 32 DTll - 14 Ply Lug LHJ (Option #2)............. 1
(Includes ltems #20-22)
20. 127013 Tire, 30.5L x 32 AWT - 12 Ply (Option #1) .......ccovvvvvvnvnernnnnnnnns 1
127014 Tire, Wheel, 30.5L x 32 DTll - 14 Ply (Option #2)........ccccovvvnee 1
21. 127015 VaOVe SIem TROTBA ..cuvvcovvimmmmssinsssinssmsississsssmsmsessssaiseisossssssns 1
22. 131370 Rim, DW27AXx 32 -10H - 1-72P/O ...oooviiiiiiiiiiiiiececiiiee, 1
23. 118712 Nut, Hex - Wide Base, 3/4" UNF, Gr8, Pl.............cccevvvvvvvvnvnnnns 10
24, 245187 Assy, Ladder, Lower, YEllOW ...........cveiveiiiiiiiiiiiiiiiiiiieee e 1
25. 143108 Spring, Ext, 1"Dia x0.125W X 3-12" .. ..o, 2
26. 118420 Nut, Lock; 12" UNC, PLUNROIQ ...civesvmmmmnsiinminsimsasinssmiisassin 2
27. 118011 Bolt, Hex, 2" x 1-72"UNC, GI5, Pl.....coooveeeeeeiieeieeieeeeeeeeeee, 2
28. 245181 Assy, Ladder, Upper, YOIOW ... uissesssssrssvisssussssssisassansis 1
29. 118005 Bolt, Hex, 3/8" X 1"UNC, GI5, Pl .......covevieeiciiiiiiiiiieieeieeeeeee, 4
30. 118503 Washer, Lock, 3/8", Pl ...occoiiiiiiiiieeeeeeeeeeeeeee s 4
31. 118403 Nut. Hex, 3/8"UNC. G158, Pl i.uvminimssnnmsmssis i 4
32. 245272 Bearing, Plastic, 3/16"X32"X38 ........ccoevvevveiiieiiiieieeieeeeeeee, 1
33. 245070 Assy, Transition Box/Tube - Yellow ........ccoooeeeieiiiiiiiiiiiiininciiiinnn, 1
34. 245105 Assy, Tube/End Auger, YElOW .........ccooeviiiiiieeieeeeiiiiiiiieeee e 1
35, 133051 Downspout, FIeXIbIe ... vsimesssimsisissiig s v 1
36. 132034 Jack, Sidewind, 8000 Ib, Tube Mnt ........ccooveeieeiiiieiiieiie, 1
37. 124001 RESD. K HHER. YaUOW ...cocnmesimmmn sy s 1
38. 245192 Assy, Support, Pillow Block Bearing, Yellow ...............cccceeeeenns 1
39. 118456 N TGl TUNIC, BIS. P ..cpmpmenesssmvonsvasonissisioe 2
40. 118624 Bolt, Hex, 1" x 7-12" UNC, GI5, Pl....ccooeiieiieeiiieievieiiiee e, 2
41. 245274 SO WINRAOW, BUBBSY .. .......ouumymoums s sussiaasammas 3
42. 245273 Wirkdom Yo" X9 % 18" coomemanpimaasisiaasssiasimmime 3
43. 2454202 Bracket, Window Support, BIACK ........cccoeeivviiiiiiiiiiiiiiiiieeenn, 3
44. 118110 Bolt, Hex, §/16"x 1" UNC; G5, Pl ..cumusnsnumuiisiinsissiiis 18
45. 118427 Nut, Hex, 5/16"UNC, G5, Pl .....covivieiiieiieeicieieeeeeccecccieeeee 18

142494



ShHheriticlkk=zrt Horizontal Auger Parts Manual
800 & Flow Control Gate Assembly Effective Date: July, 1996

Page 4 142494



Parts Manual Horizontal Auger sSHeortticefk=aart
Effective Date: July, 1996 & Flow Coritrol Gate Assembly 800
Item Part # Description Quantity
1. 245268 shait; Indicoton 1 X258 Pl saminrasainnmasimmmsnsis 1
2. 245269 (D] To I 1 aTo [ [oTo | (o] AT 1
3 118503 Washer, LOCK, 3/8", Pl.....coieeiieieieeieeeeeeeeeeeeeeeeesvsvsssssssssnssnnsens 1
4, 118005 Boll, Hex, 3/8° ) 1Y UNC., GI5; Pl .cusnmmminisisssisssisssssisssvivg 1
5. 118849 Pin, Cotar, V" X 2-12" riiiriiiiiirieriiiesssnisserse s sssnssessnnsseeaes 1
6. 120038 Chain, Roller #100, 13 LINK ...uiscsisssssssssssssnsssvsssssssssions 2
7. 120005 Link, Connector #100 = STD ....vieeiiiiieieeeeieeceersecseeveevereeeenees 4
8. 245140 Assy - ROCKShaft, YEIlOW ......cccvvveveirieiriieneeevsivee e eesnennans 1
Q. 245150 Assy- Flow Control Gate, YlloW .....ccccceeveiiiiiiiiiiiiiieiicieeenenn. 1
10. 118721 Bolt, Hex, 2" X 4-12" UNC, GI8, Pl ....coeeeeeeeeeeeeeeeeeveevevannsennees 8
11. 245237 Coupler Shaft; 1=15/18% % 148, Pl..cuwmannmamanasisiiss 1
12. 118729 Nut, Lock, 2" UNC, GrC, Pl, UNIifOrQ .........cvvvvvvvvvvnniinnnnnnnnnnn. 8
13. 245156 Assy - Auger, Rear, 10-3/4" x 83", YelloW .........cocevvvvnrnvnnneen. 1
14. 245271 Cover, Access/Bearing - 2" Polycarbonate ...................... 1
15. 118504 Washer, Lok, Y27 Plasssmmsmaimaii ot s 13
16. 118009 Bolt, Hex, 2" X 1-14" UNC, GI5, Pl ...cccceeeveieievvivivvneeenninnnninnnns 9
17. 117018 Bearing Unit, 4H Flange - 1-15/16", L Collar........c..ccueueee. 2
18. 118026 Bolt, Hex, 5/8" X 2* UNC, BI5; Pl ..cussmssssssusrisssniisusssssntasisiis 8
19. 118011 Bolt, Hex, 2" X 1-12" UNC, GI5, Pl .cuueieiiiierceeeeeeveevie s 4
20. 245236 Tetllstl, T=)1BI08" X 9, Plicinimissisissmnnnmhusiinssssisi i 1
21. 245220 Assy, Support Bearing, 4H, 1-15/16" c/w L Collar............... 1
22. 245158 Assy - Auger, Front, 10-3/4" x 101-7/8", Yellow ................... 1
23. 245275 Bush, Spacer, 2-/4" OD x 1.947 ID X 2" LG, Pl ...cvvvvvevrnrnnnns 1
24. 118407 Nut, Hex, 5/8" UNC, GIB5, Pl ...ccviivirnsrnssnsnsssessersssassssonsassanssans 8
25. 118508 WGASher, LOCK, 5/8" Pl..iiiiiviieiiriiineiiinseiniiseissssssssnneesssnnssenees 8
26. 245238 Tailsft, 1-15/16" x 12 c/w 2" Keyway, Pl .......cccovvveeerineneen. 1
27. 118587 Washer, Fial, 15" SAE: Pl .ot 9
28. 117015 Insert, Bearing, 1-15/16" ...oivviiiiiiieeeeieeeccccciiieeeee e, 1
29. 117016 Collar, Lock, 1-15/18" BEONNG «uisimnsimsmssissisesssssssnssssnena 1

142494 Page 5



SPrerttlefc arit Pivoting Auger Parts Manual
el Assembly Effective Date: June, 1996

2

N

!

Page 6 142494



Parts Manual Pivoting Auger ShHhrtticefkart
Effective Date: June, 1996 Assembly 800
Item Part # Description Quantity
1 245070 Assy, Transition Box/Tube, YelloW.........ccccceeeeeveeriveeiienecinnne 1
2. 245233 ASSY. LocK Plate, YelloW wassiissmmssssissssnsssisavise 1
3. 118829 Pin, HQir, SNAP, 1/8" ..ot 4
4. 132032 Pin; 1" %2-1/8"EFE Pl iiiuinmnssamammamainiisnsmeenssess 2
5. 245165 Jack, Turn Buckle, 13-3/4" - 17-3/4", BIACK .....coocvvrivveerennne 1
6. 245105 Assy, End Auger TUDE ........cccciiiiiieiiiee e 1
7 118407 Nut, Hex. 5/8" UNC., GI5, Pl cuuinsimssmasinnisassssssiiis 8
8. 118508 Washer, LOoCK, 5/8", Pl....cocoocieieeeeeeeeeeeereiiiviieiieiee e a e 8
9. 118037 Bolt; Hex, 5/8" %:8" UNC./GrD; Pl s sumnannnwnvasaiis 4
10. 143107 Spring, Compression, 0.975" OD x 0.162W x 4", Black ..... 4
11. 117018 Bearing Unit, 4H, Flange, 1-15/16", c/w Locking Collar .... 1
12. 245223 Assy, Support Bearing, Tapped, 1-15/16" c/w L Collar ...... 1
13. 118512 Washer, FIQt, 12", Pl ..o scaeee s e s e 3
14. 118504 Washer, Loek, 8", Pl.usaicrmassnsmaasissosiisssssmssisio 3
15. 118011 Bolt, Hex, 12" X 1-12" UNC, GI5, Pl ...coceoeiiecinrereeireiecieeneenn 3
16. 245229 AB8Y, HINGe: PN, Plusssvvmsnesinmmmnsasessmumnsssimssasii 1
17. 118405 Nut, HeX, 12" UNC, GI5, Pl.......virririreiieiiiriiiineeeeeeneseseeneeeens 1
18. 118129 Boll, Hex, 318" % 1-14" NG G5, Pluuasnmnsosisinmnsises 1
19. 11851) Washer, Flat, 3/8", Pl .....ccvvviiiiiiiiiiiriieievieeeevsssssssessees 1
20. 245216 Assy, Clean Out Gate, YElloW ......ccceeeieiiiiicineeriies s 1
21. 118026 Bolt, Hex, 5/8" X 2" UNC, GI5, Pl ..cccvveeeereieeiiiireree e 4
22. 245238 Tailsft, 1-15/16" x 12", c/w 2" KeYyWay ....cccovueeeervrreerinneenns 1
23. 245275 Bush, Spacer, 2-'/2" OD x 1.947" ID x 2" Long, Pl.....ccoveeunen. 1
24. 245160 Auger Assy, Lower, 14-3/4" x 80", YelloW ......ccccceevvveerreennnen, 1
25. 245239 Shatft, Tapeted, 1-15/16" X 12" Pl ..omissimssisssisisasin 1
26. 245226 L VA G Te A (=11 1o 1
27. 118905 Pin; Roll; Dotibley, 18" % 3% consnnnissusnassannniib 1
28. 245162 Auger Assy, Upper, 14-3/4" X 104-42", YelloW .........cceevuveeeen. 1
29. 118643 Bolt, Hex, 12" x 4" UNC, GI5, Pl ....cvvvveeeeeeirerinns T 6
30. 118420 Nut, Lock, 2" UNC, GrI5, Pl, UNIOIQ ..evvevviieiiiiciiieeeee e, 6
31. 245240 Tailsft, T-15/T6" X 11", Pl weererreirieeeeee e 1
32. 118908 Pir; RO, 318" % 22V swusvusnisusssvemsnsionssmssissmussssmmysim st 1
33. 243746 Bolt, Hex, 1" x 4-2" UNC, c/w Grease Fitting ........cccccveuene 1
34. 118456 Nut, Lock, T"UNC; GIB, Pl ciussssiimiisisnsmssasssassasarnars 1
35. 245094 Pad, Neoprene, Va" X 8" X 23" ....cccvvirieeiieriiiiinnnieeessessnsnees 1
36. 245096 Sedl, Neoprene, a" X 1" X 27" . eeeeeeeereeeeseseeeseseee s 1

142494

Page 7



sSHhariticelkart

800

Hydraulic Layout

Parts Manual
Effective Date: June, 1996

Page 8

142494



Parts Manual s
Effective Date: June, 1996 Hvdra“"c I'avout ﬁ'?"”IEkaﬂ
ltem Part # Description Quantity
1, 121397 Cylinder, Hydraulic, 3" x 8", DIL, Black, c/w D/CIRL ............ 1
2. 141504 Elbow, 20°, 3/4" JIC (M) x 3/4" ORB (M) ...ccoovurrrrreeeieeiinnnnenns 6
3. 126605 Hose, Hydraulic, 3/8" x 18", 2WB, 3/4" JIC (F), SW .............. 1
4. 126606 Hose, Hydraulic, 3/8" x 30", 2WB, 3/4" JIC (F), SW ......ccu.... 1
5, 141108 Union, Bulkhead, 3/4" JIC (MXM), /W NUt......ccoviieeriiinnenn. 2
6. 126604 Hose, Hydraulic, 3/8" x 300", 2WB, 3/4" JIC (F), SW ............ 2
7. 121674 Cylinder, Hydraulic, 3" x 16", DIL, Black, c/w Pins............... 1
8. 121818 Cylinder, Hydraulic, 3-'2" x 16", DIL, Black, ........cceeveveeene.. 1
9. 126607 Hose, Hydraulic, 3/8" x 228", 2WB, 3/4" JIC (F), SW ............ 4
10. 133008 Tie, Hose, Plastic, 3/32" x 9/64" x 11", BIACK ....ccvvveeeerreennns 3
11. 118427 NUt, Hex; 518" UNC, BB, Pl wumssvsrsssommussisiospisnassisnsssss 9
12. 118530 Washer, LoCK, 5/16", Pl .....uuveieeeeeeececiinrireees s essssneie e 9
13. 650256 Hose Clipy, 2 Ho88, Pl vawssunmsnmiimmsmisisssmpnnssmng %
14, 660747 Hose Clip, 4 HOSE, Pl ......eeuireieieeeeeee e ese s e 3
15. 141514 Nipple, 4" NPT (M):2%.3/4" JC M) sasanssnnmnsoms 6
16. 141100 Adaptor, SW, 2" NPT (M) x '2" NPT (F-SW) .050 Oriface........ 6
17. 141601 Coupling, 2", PiON€er (M) ....cccecvueeereecirieieecsresesseesaseseneenns 6
18. 118026 Bolt, Hex, 5/8" X 2" UNC, GI5, Pl ..cceeeeeeeereirriircecce e 1
19. 118514 Washer; FICH, 578" Pl siciisiissirimmrissonsmaesnsnssssssssosssamsnansnssnsss 1
20. 143111 HElBE HE56, FISSIDIE: ..connsmsmmsassamsnsssssnmmes 1
21. 118508 Washer, LoCk, 5/8", Pl......cccceieeeeeeecicceiiinsneececsesssssnnaen e 1
22. 118407 Nut, HeX 58" UNC.; GIB; Pl wuusvimimmsmismnaaisnma 1

142494

Page9



SHrerfticikaart
800

PTO Drive/Shields

Parts Manual
Effective Date: August, 1996

Page 10

142494



Parts Manual

PTO Drive/Shields Sherttielkart

Effective Date: August, 1996 800
Item Part # Description Quantity
1= 119265 Shaft, Slider, 28.1 LOA-Weasler 14R - 1-3/8" 21 Spline....... 1
Y Tie Wire: (Incl. W/ pat #1 19420) c.ciusssisssasassssnssassussaivis 1
3. - Bolt, Hex - Drilled, 2" x 1-/4" UNF (Incl. w/ part #119420).. 1
R Washer, Flat, 1-12" OD x 33/64" ID x V4" ThicK.......ccevvvvunnnn.. 1
5, e Key, 3/8" x 5/16" x 1-3/8" Long (Incl. w/ part #119420) ....1
6. e Grease Fitting (Incl. w/ part #117023) .....evveveevinnrennennenns 1
7. 245196 Shield. Front PIO. YBIoW ....aauninsmsnarims s 1
8. 118014 Bolt, Hex, 12" X 2" UNC, GI5, Pl ....ceveeieiiinreieieieiiisnnereseiesesnns 2
9. 118512 WOSHBE FICH, V2", Pl ciiiciississmimnmmenmansrnssonssnisssansssssessensnnases 2
10. 119420 Shaft, Drive c/w Torque Limiter, Weasler 35R47.03-58.09.. 1
11. 118420 Nut, Lock, 2" UNC, GI5, Pl ......vereeeeernrnrnrereisisssnsseseseseenans 2
12. 118112 Bolt; Hex, 5" X 3" UNC., GI5; Pl .o 2
13. 117090 IFSEH, BOANRE, 1-3/8"..cnmmamsamunmsssensamvainss 1
14. 117023 Bearing Unit, Pillow Block, 1-3/8".......ccccccviririinieciinneniennnns 1
15. 118504 Washer, LOCK, 12", Pl ... riireieiee e sienenss e ssssnssnssssesssssnsnnes Q
16. 118405 Nut, Hex, 72" UNC, GI5, Pl....uuviiiiiiiciiiirieee e ccisnee e sessannns 7
17. 118082 Boll, Hex, 15" X 3-28" UNC, GIB, Plu.csiciisisissismssvsisissasassnnsis 1
18. 245192 Assy, Support, Pillow Block Bearing ..........cccvevvveriienciivneenin. 1
19. 118646 Bolt, Hex 16mm x 60mm UNC, Gr8.8, Pl .....ccoccuvveviereerernnns 2
20. 245197 Assy, GearboX HOIET ......cccovevieiiiiiiiiiicciv s ansaneans 1
21. 118508 Washier Lock, BI8%; Plu....vissssissisisssvsisisiisnnssissnssssnnnsn 4
22. 118024 Bolt, Hex, 5/8" X 1-12" UNC, GI5, Pl ...cccoveeirieirrrrnrrrssssssiesseees 4
23. 118011 Bolt, Hex, 2" X 1-12" UNC, Gr5. Pl .......covvvrrerrrersasssssarsansansones 4
24. 122059 Sprocket, 80B15 (15 Tooth), 1-3/4" Bore - 3/8" Keyway ..... 2
25. 119431 Gearbox, 1:1, PG906, 1-3/4" x 1-3/4" x 1-3/8", 6 SPL ........ 1
26. 124007 Chain Tightener, Rosta c/w 80A12 Idler..........cceuverevvennnee. 2
(Consists of Items # 38-41)
27. 122061 Sprocket, 80B30 (30 Tooth), 1-15/16 Bore - 4" Keyway.... |
28. 120040 Chain, Roller #80, 61 LINK ....cccuriieieiiieiieiieieeiieressesssesessessens 1
29. 120002 Link, Conmecior. #80; STD .. ..ussninamsswisissimmsissis 2
30. 120003 Link, Offset, #80, STD (If Required) .....ccccceeeeevecirnrereriieiiinnne 2
31. 118129 Bolt, Hex, 3/8" X 1-1a" UNC, GI5, Pl ....ccoocureiriiriiirnneieneressnsne 3
32. 118511 NEENEE FIOE 3B, Pl .cuinvsiasinusnssaisms syt 3
33. 120039 Chain, Roller #80, 37 LiNK .....cccvvvurriereeirinrereeeescsssssansnenns 1
34. 245277 KB, 12" X VoI X 2B csnisnsssvinsvipmssuiissssisennsisivassssssasivssiunis 2
35. 245276 KOY, 3/8" X 3/8" X 2" ..eveeevrreeerirrrererneeissseessesessssssssessssssssssnnens 2
36. 118008 Bolt; Hex, 12" X 1 UNC, GIB, Pl .icuvussciiissssosisiisaivossaisassassasans 2
37. 245209 Assy, Side Shield, YElIOW .......cocevveieeiiiiiiiieiccisi s 1
38. 118435 Nut, Jam, 3/4" UNC, Gr2, Pl .....cccoveiiiiiiiieciiiiinneresesesesssnnnes 6
39. 122001 Sprocket, Idler, 80A12 c/w Bearing, Black............ccceernnee. 2
40, 124008 Tightener Base, Rosta, SE38 ........cccccieviiiiiniiiinccciisnnnnen. 2
41. 245310 Assy, Rod, Threaded, 3/4" X 3" UNC, Pl .....cccccvveereirinnnnnnenn. 2
42. 245203 Assy, Front Shield, YElIOW ..........ccccvvveererecriineeseeeessssnnnnenns 1
43. 122063 Sprocket, 80B19 (19Tooth), 1-15/16 Bore - 2" Keyway..... 1
44, 119419 Adaptor, Splined, 1-3/4" 20 Spline - 1-3/8" 21 Spline........ 1

142494

Page 11



Slhrertticeikart
800

Gearhox
Components

Parts Manual
Effective Date: June, 1996

Page 12

142494



Parts Manual Gearhox Sheorttiefc=art
Effective Date: June, 1996 Components 800
Item Part # Description Quantity
1s 119432 HousiNng (PG# T017) it iecieeeessreeeeseee e e s e e s 1
2. 119433 Cover, Open, 3/8" NPT (PG# 4142-2) .....cceevrverirrrirrerrinens 1
3. 119434 Cover, Plate (PG# 4134) .....cccoecvveeeeecireee i csinsiee e 1
4. 119435 Cone, Bedring, 25581 .......ccccviniriiiiiinieiienenenseesseessses s 3
5. 131023 CAR, Beating, 28820 ....ummssimssicsvivisissssimississnesss 3
6. 119436 Cone, Bearing, 3782 .....cccccevieeiecee e s 1
7. 119437 CLIP;, BOUHNG, 37 A0 s ssnsansssnsnnninssssimsmsii sssssmam e 1
8. 119438 Gear, 22 Tooth, (PG# 1290).....cccviiiiiririireeiireeseeseseeseneas 2
9. 119439 Spacol (PO 2BEB) s s s messasanens 1
10. 119440 Snap Ring, 5160-175 (PG# 1620) ....cccceeveererirersieerineennns 3
11. 119441 Washer, 1-3/4" ID X .179 (PG# 2855) .....cvvevverviiirnieerineennns 3
12. 118187 Bolt, Hex, 3/8" X 12" UNC, GI5, Pl ...ccovevevirnrriiiciesiiiniieeeee e 8
13. 119442 Seal. Oil CR17678 (PG# 1488) ....uvevvereriieiiieeeeeeieeeeeeennns 2
14. 119443 Seql, Oll (PG# T489) ....cuvvvveeireereeereeeeeesessesseesessesessssessssenns 1
15. 119444 Shaft, Thru (PG# 4840) .......cccvuviiiiriieecieeeirieeereesvereessrees s 1
16. 119445 SHE, PINION: (PG ABBB) . . cuvsiiumssssmmsyes s issssssis esssiontss 1
17. 119446 Key, 3/8" SQ X 1.46 (PG# 1659)..ucuviiviiriiiiiiriieiiineesisieeneans 2
18. 119447 Piug, Pipe; -3/8" NPT (PSO# 1872) isnsumusimcnsumsniinsivos 1
19. 119448 Plug, Pipe, 2" NPT (PG# 1862) .....coevvrreeeicriieeceeeeessnenee 1
20. 119449 Plug, Pipe, Vent, 12" NPT (PG# 1880) ......cccceeveerevrrienreeennne 1
21. 118005 Bolt, Hex, 3/8" X 1" UNC, GI5, Pl ....ccveverreeririrrieciiiiiecsinenens 8

142494

Page 13



ShHhrerfficlikart
800

Slider Shaft

w/ Torque Limiter - Weasler

Parts Manual
Effective Date; June, 1996

Page 14

142494



Parts Manual Slider Shaft Slrorttickart
Effective Date: July, 1996 w/ Torque Limiter - Weasler 800
Item Part # Description Quantity
1. 119420 Assy, Slider Shaft/Clutch, 1-3/8" - 6 Spl, Weasler ................ 1
(Includes Items # 2-22)
2. 119403 Assy, Yoke/Shaft - 23.06", Weasler # 99-6808.................... 1
3. 119422 Guard, Inner, Weasler # 96-18450 ..........cccceevvvevvecrnnennnens 1
4, 119405 Guard, Outer, Weasler # 97-16808 ..........ccocvvvevinvveriesnnnn. 1
5. 119407 Kit, Repair, Nylon, Weasler # 19-11106 ......cccccevvvvveeererennns 1
6. 119404 Kit, Repair, Nylon, Weasler # 19-11105 .......ccoeevvvvvveeennnn. 1
7. 119129 KItCross & Beang «uwsnmumasmaiasimsmmimsmammsssanss 1
8. 119262 Grease Fitting 1/8 NPT - 75 Degrees........ccoccvvvveiiveeiieniinnens 1
9. 118335 Grease Fitting 1/4 - 28 AMNF Straight Thread .................. 1
10. 119402 Assy, Clutch, Friction, Weasler # 26-11582 .......cccccevevvenne 1
(Consists of Items #11-21 Inclusive)
11. 119278 Assy, Yoke/Plate - TL, Weasler # 35051-1081......ccceeeeunnne 1
12, —emeemeee- Bushing, Bronze (not sold seperetely) ....ccovvveeveriecicnennnnnn. 1
13. 119280 Disc, Weasler # 19-44403 ..cu.uuwnnsssiisisssisimssmmmen 1
14. 119608 Pl, Hub, 6 Spl, Clamp, Weasler # 26-10752 ........ccocveeennn. 1
15. 119282 Plate, Pressure - TL, Weasler # 101-1146 .......ccovcvvvvvvreennnn. 1
16. 118139 Bolt, Hex, 3/8" X 4" UNC, GI5, Pl ...ccccvuveeererrereerinineeeesienneeens 6
17. 119283 Spring, Compression, TL, Weasler # 23-10037................. 6
18. 119284 Guide, Spring Washer, Weasler # 11-10036 .........ccceeenn... 6
19. 118417 Nut, Hex, 3/8" UNC, GI5, Pl w..ceveeieieeeeecvireree e ccevesieeeee e 6
20. 118112 Bolt, Heit, 12" ¥ 3" UNC.; G185, Pl sinuisumimmmsssssmsss 2
21. 118420 Nut, Lock, 2" UNC, GI5, Pl ...cceveeeiiee e scsinsisieeeee e 2
22. 119423 Tube, Slider, Weasler # 98-18450 ........ccccccvervvereerecrvereernnns 1
23. 119409 Joint/Shaft/Torque Limiter/Guard Assy - Weasler #93-16808 1
(Consists of ltems #2, 7, 8, & 10)
24. 119410 Tube/Shaft/GuardAssembly - Weasler #92-16808 ........... 1
(Consist of Items #3, 5, 9, & 22)

142494

Page 15



ShHhrerffick=arft

Slider Shaft Parts Manual
w/ Quick Disconnect - Weasler Effective Date: June, 1996

ltem Part # Description Quantity

1. 119265 Slider Shaft, Weasler, 27.7", 1-15/16" Yoke, 21 SPL ............ 1
2. 119266 Shaft, Half-Bar c/w Guard - 21 SPL, QD .eeeeveeeeeeeveeeeeeeenn, 1

119271 Shaft, Half-Bar w/o Guard - 21 SPL, QD .....ccoveeeveeeeeresinnenes 1
3. 119253 Shaft, Half-Tube, 1-15/16" c/w GUArd ........oooovvvveevveveeeinennns 1

119272 Shaft, Half-Tube, 1-15/16" W/o GUArd ......ccovvvvenevnenrenennnn. 1
4, 119254 YOKE/BAN, 17.38" ..ottt asss s e ee s 1
5. 119255 Yoke/Tube 16.12" LONG ...ccvvnrrrrnrsrsnessssnsissnssisssanesesssanesses 1
6. 119257 YOS, ToT5ITEY BoG.....onmeonmummmsssm s s s is 1
7. 119258 N1 al1=1 (o I @ U (=T Al = RN 1
8. 119259 i e = s Tm— 1
9. 119428 (11 AV o] g T =T oo 1| 2
10. 119262 Grease Fitting, 1/8" NPT - 75°% ..o ceee e eneens 2
11. 118355 Grease Fitting, 4" - 28 AMNF - Straight .........ccccecveeveernnnen, 1
12. 119118 Kit, Cross & BeariNg ......ccecveevieirmesnessnesneesseses s sseneeenas 2
13. 119267 Yoke, 1-3/8" - 21 SPL; QD uusummnammmsmannmsmms 1
14, 119264 Kit, Repail, SPG LOCK iivviriiriiirnniinsiirisinsresinssssesnnnssesnnssessnes 1

Page 16 142494



Parts Manual
Effective Date: June, 1996

Tank Cleanout Startticefk=art
ASSBIIII!W 800

Iltem Part #
i 245257
2. 118026
3. 118447
4, 245263
5. 118420
6. 245246
7 118420
8. 245255
Q. 245250
10. 245254
11. 245265
12. 245261

Description Quantity
Assy, Clean Out Tube, Short, YEllOW .......cccovvreeriineesreneesienne 1
Bolt, Hex, 5/8" X 2" UNC, GI5, Pl ..uvureieieiiiciiireieeeesssnneneesens 4
MUl Lok, 58" INC,; Gi5. Pl srscssnumsunposnassmim 4
Assy, Clean Out Tube, Long, YElloW .......cccccceeveecreeeerneeneen, 1
Nut, Lock, 2" UNC, Gr5, Pl, UNOIQ ..eeevvvreeriinriisiinsieesinnnenne 2
Assy, Clean-Out Handle, Yellow.........ccccceereeieiieenicnenssnnennns 2
Nut, Lock, 2" UNC, Gr5, Pl, UNfOIQ ..eceeeieieciirieeieiercinineneens 2
Pini; /8" UNG,; LHL Pliisasmesmmsiiansmsmmmss i niiim 2
Assy, Threaded Rod, 5/8" UNC, RH/LH, Pl ......cccovvrvvirrerinnnen. 2
PInY; 5/8" UNC, RH: Pliisviiiiiicsmsmnsnnranassansessassessansensssssmsasmavnrassn 2
Sedl, Neoprene, LONG .cwsssssessisssesssissivisississssssinssssinssisss 1
Seal, Neoprene, ShOr ... e 1

142494

Page 17



Slrertticefk=aart Wiring & Parts Manual
ano Electrical Components Effective Date: July, 1996

Connect wire # to
o Terminal Block #

WITH HYDRAULIC

SeePages8-9.

Page 18 142494



Parts Manual Wiring & Shrertticfk=art
Effective Date: July, 1996 Electrical Components 800
ltem Part # Description Quantity
1 245304 Assy, Tail Light/Wire Harness, RH ........cccccecvveciievecieceeeeinnnnn 1 -
2 129023 Sealed Lamp, Oval, S/T/TL, Red, DBL.......cceevvreerineererenrennns 2
3 245296 Tube, SHINK, 3/16" X 2" ... 6
4, 245305 Wire, Electrical, 3-16 GA X 20'.......ccoveeieeeeeeereecccenrineene e 1
5. 245298 Assy, Tdail Light/Wire Hamness, LH uccssssimssesisismiasisises 1
6 245299 Wire, Electrical, 3-16 GA X 14-6" .....ovvvviiiiieiieiieieieneeeeee e 1
7 133008 Tie, Hose, Plastic, Black, 3/32" X 9/64" X 11" .....cccevevverrerennes 3
8 245292 Assy, Auger Light/Wire Harmess ........cccccccvevieeeecineeescnnecnnnn, 1
9. 129025 Lamp, Halogen H3, Hella, AS T15FF ........coovveeeiveeercneeene 1
10. 129030 Connector, Electrical, F, 16/14 GA, Non InsUl.........cccouee.... 3
11. 129032 Boot, Insulating, Electrical .......cccccveeeeiecveeeee e ssenenn 2
12. 245293 Cable, 3Wire, 16GA, Black/White/Green x 23' Long ......... 1
13. 245290 Assy, Plug/Socket/Cable, 7 Pole, 20" .........ccceveirereeriereerennn 1
14, 129027 Pliig/Socket, Electtical, 7 POle .. uuwesmmamsssssasssnimniais 1
15. 245291 Cable, Electrical, 7 Wire X 20" ......cevveiiiireeeeeeeeceeeeeeeeseneenas 1
16. 245309 Junction Box; Electical; Dilled ..c.mssimsiiminimimmermmmmne 1
(Includes Items # 22-27)
17. 118713 Capscrew, Pan, #10-24 X 3/4" ........ccoeevvveevveiieseeeeieene 2
18. 118588 Washer, RUDDET ..o 2
19. 118715 Washer, Flat, #10, StQINIEsS ........ccovvvvvreiieiieeieeeieeeeeeeeeeeeens 2
20. 118714 MU, Lock, Nylon, #10-24, SIainless cuismmmmssimsmssin 2
21. 129036 Connector, Wire, Nut Style, Nylon Insulated, Orange........ 2
22. 245303 Junction: Box, Diilled, 5" % 8" X 2" ....cunsmussninsassms 1
23. 129034 Connector, Straight Cord, 0.6 ID .....ccoevivvecieeeccie e 1
24, 129033 Conneclot; Straight Cord, 0.5 1D e 3
25. 118717 LocKnUL, V2" NPT ...cciiiiiiiiiiirieie e 4
26. 129035 Terminal Strip, 5 ConNeCHON .......cuvviiiii e 1
27. 118716 SCIEW, #8 X 12", Plurieie et e s e e e e e een 2

142494

Page 19



ShHhrarfticekkoart
a00

Decals

Parts Manual
Effective Date: July, 1996

A ATTENTION

IMPORTANT

Y

CHAIN MAINTENANCE

Lubricate and check chain
tension daily.

Tighten chain to remove
excess slack.

ENTRETIENT DES CHAINES

Lubrifier et verifier la tension
des chaines a chaque jour.
Serrer la chaine pour enlever
le jeu excessif.

J

A CAUTION

blocoge meconique.

3. Eloigner lout spectoleur, speasiment les enfonts, children, bdore sorfing.
avant le demorrage.

systeme hydraube. 11 fout togours uiiser une prece

i 6. Reviser onueliement les mstrudions de securte.

L. Lire & comprendre le monuel de l'operatuer 1. Reod and undersiand the Oparator's Manuol
avant de matire lo mochine en marche, before operating.
2. Unliser lo cheville dioftoche ovec un desposid de 2. Use hich pin with a madhonical lodong dewce,

3. Cleor oren of bystanders, espeaally smol

4 Lower machine fo ground, sicp tracter engine,

4. Borsser la mochine au sol, arreler le moleur du st park broke and remove ignition key before

trodeur, fuer le frem de solionnement o enlever la serviong or repaiing.

chel de contod avant de faire sevies cu foul

reparation. 5 Rebeve pressure before working on hydroulic
syslem. Use o piece of wood or cardboord when

5 Enlever Ig pression avond du “ravailer sur le searching for lecks,

de bots ou un carfon pour chercher les "fuies’, & Renew safety instrudions annually.

11

| dhwarning |

ROTATING PART HAZARD ROTATING. DRIVELINE
Can cause serious injury or

Can caouse serious inl or
death -

death
Keep alguarcband ek n ploce:

Keep hands. feetand dihing awoy from
moungpa:

Keep all guards and shisids n place when
guering.

Opescie cniy o 1000 RV

PIECES EN MOUVEMENT

LIGNE DE COMMANE
Peul causer de blessures ROTATIVE
graves el meme morlelles
Tenirles gamiesal ecrons profecheus bien
enplace.

Peul causer des blessures
graves el meme mortelles

Terresmanelepiecs sfes.ebmentalecst
depecean mosanent

Teniriousies gardes de securfeen place
pendaniquelomadhineedenmarche.

(A vernssmen )
| A warning |

ROTATING PART HAZARD

Can couse serious injury or
death

Keepalguerchond fhekckin ploce.
Keep hands feefand dahing awoy from
modngpaE.

PIECES EN MOUVEMENT

Peul causer de blessures
graves el meme mortelles
Tenies gariesel ecore profeciausbian
enplace.

Tervesmarciegpect eflesetamant alecart
SEpecEsnmoMETet

13

16

17

| & DANGER

Flowing grein traps and
suffocates victim in secondal
You can die in saconds In
flowing grainl

A\WARNING

CRUSHING HAZARD
Can causs serfous Injury or

doeth.
'QA [Ksap limbs trze of arsa
x batween pivoling suger and
frame.

ot
Do not stand dirsctly beiow
S =,

%
/N WARNING

FALLING HAZARD
Can cause sarious Injury
or Geath,

Mever allow children o pley
on imdder.

Always foid Indder when
nol in uss.

<
A\WARNING

PIVOTING AUGER
Can cause serious injury or
doath.

Ciser area of all bystanders
while relsing/lowsring auger.

Do not stand dirsctly below
auger.

& =

% !
\W DANGER

ROTATING AUGER
Can causs sarious Injury or

daath
Kaep el Embs and cicthing
i}% cloar of moving auger

Do not ettempt o unciog
auger whily iractor is running.

=

¢ A\ WARNING

PINCHING HAZARD
Can caus serious injury.

Koop honds cissr of pivoling
auger whils unfolding.

Clear arsa of all bysianders
while unfolding.

NS 4

142494



Parts Manual
Effective Date: July, 1996

Be C als Slrestticikkart

ATTENTION

TORCLE UMITER CAN SEIZE CAUSING ‘

CE ANNUALLY.
DO NOT OVERTIGHTEN

1. Messure and record spring lengths.

Item Part #
1. 142486
2. 142487
3. 142488
4. 142489
5. 142279
6. 142280
7. 142407
8. 142008
Q. 142156
10. 142383
11. 142359
12 142373
13 142358
14. 142496
15. 142500
16. 142501
17. 142502
18. 142503
19. 142504
20. 142483

SERVICE ANNUALLY.

DO NOT OVERTIGHTEN

1, Messure and record spring|
2
: imamm\gngmm
4 Tighten springs to length. 4%%“

Description Quantity
Dacal, SBURMBKAIT ...uusiwsismssspanmsumivsassmiom sssisimmaam 2
(B =ToTo | - 100 2
Decal, Graduated Shade, Lighter ..........cccsemmianmassansesions 2
Decal, Graduated Shade, DArker ........cccceeeeeeeieeeneesnnns 2
Reflector TApe, AMDET ..vvuiiiiieiiereies e eeeeeeseeeeeeeeeemaenes 2
Reflector Tape, Red ...t 2
Decal, Chain Maintenace ........cccovevvvveisiiinni e cccenseese s, 2
Decdl, Degalinan, 8" X 25-3/8" ..vusuunanamusasaaig 2
Decal, Slow Moving Vehicle ........ccoveviueereeieesiesen e 1
Dacdl, CAltlon, 6 POINE..cuuammmmamssssrinsissmmssivisi 1
Decal, Warning - Rotating Parts - Chain ........cccccvevevnnenee. 2
Items # 12-13 are for PTO Drive Machines Only
Decal, Danger - Rotating Drive Line - 1000 PTO................ 2
Decal, Warning - Rotating Part - U-Joint...........ccccveeereennnes 2
Decal, Danger, Flowing Grain ........ccccueveeveiiieeesiineeesnenenes 1
Decal, Warning, Crushing Hazard ...........cccevevvvrvnnenivnnenne 1
Deéal, Warnlng,- Faliing HAZEH. ... v 1
Decal, Warning, Pivoting AUQET ......c.ccceeecieeeseeeieeeereenanens 1
Decal, Wamning, ROIGHNG AUQGeT .sniissusinsisimsisiaseisss 1
Decal, Warning, Pinching Hazard ..........cccceeeuveervneeennnn e 1
Tool, Clutch Plate - "Crack Clutch Plate Before Use" .......... 1

142494

Page 21




ShHhrerfticekart

Flow Control Gate Parts Manual
Hydraulic Cylinder Assembly Effective Date: July, 1996

Item Part # Description Quantity
1. 121615 Assy, Barrel, 3" x 8" Cylinder, DIL ...cocoveeveeeiereeeieeeeeeeeeineneeenns 1
2. 121326 Plug, Port, 3/4" ORB (M), PIASHC ....ceevveeeeeeeiciceieiree e 2
3. 118441 Nut, Lock, 7/8" UNF GrI5, Pl, UNHOIQUE ......ccosssrsrsissssossnsnnnis 1
4, 121606 Piston, 3" Cylinder (U-Cup Type), DIL ..covuvvviviririeiisieeeneseens 1
5. 121340 O:Ring, 7/8" IDX 116" - #20. cswnsinupunnims i 1
6. 121347 U-Cup, 2-72" ID X 3" OD ..uvveicirieiicieeee e eeeaeeessee s sanessnnn s 2
7 121618 Rod; Cylinder, 3" X 8", DIL ..iiiivicsiciinrsimmmrarsrassserensansasasssssmmsan 1
8. 121745 RING, 166K, 3" CVINGSE DIL s omssninenvesasmn s 1
9. 121624 Cap, Open, 3" Cylinder, 1-4" Rod, DIL.....ccoeeererrerrirrrsrreenns 1
10. 121348 UCUR, T-YA" DX 158" O imvsivsssasmssssisissssamonsassig 1
11. 121349 Wiper, Rod, 1-74"ID X 1-5/8" OD ....cccvuviiiirrieiiriie e seee s 1
12, 1213456 O-Ring, 3-3/8" ID X 1/8", #237 ..ovvrererriiiiieireresiienresesesssssenens 1
13. 121608 Clevis, Rod, 1-74", T2UNF, DIL ..vvuvvvrrrereeieieeeieiisienneeeeesssssnnens 1
14. 118136 Bolt, Hex, 3/8" X 1-72 UNC, GI5, Pl....cvvveeeeeieiciiireee s 1
15. 118403 Nul,. HeX: 3/8" UNC., GI5; Pl sumsvimmimunvnssinasssnss 1
16. 121941 Pin, 1" DIA x 2-7/8" EFF, Pl, N/Drilled ........cccoooeeviinireiereiicinnnnns 2
17. 118882 Pin, Hair, 3/16" X 2-3/4" PI N/D PiN c.cvvvevirereiiiceiriineeeressnennes 4
18. 121642 Assy, Depth Conirol, DIL Cylinder; Pl ...iuesssessisiisiisssesssissss 1
19. 121397 Assy, Hydraulic Cylinder, 3" x 8" ¢/w pins & DC ........ccoeeeee. 1

Includes Items #1-18
Page 22 142494



Parts Manual

Effective Date: July, 1996

Auger Pivot
Hydraulic Cylinder Assembly

ShHhrertTickart

Iltem Part #

121672
121326
118441

121606
121340
121347
121658
121745
121607
121335
121333
121346
121608
118136
118403
121941

118882
121674

Description Quantity
Assy. Barrel, 3" x 16" Cylinder DIL.cssismiasamasiismssies 1
Plug, Port, 3/4" ORB (M), PIASHC ....cuvereererrrrnreereiieiecreereessennns 2
Nut, Lock, 7/8" UNF Gr5, Pl, Unitorque .........eevevevecenevvesensnnns 1
Piston, 3" Cylinder (U-Cup Type), DIL .covuvveereereeiiniriesineeeens 1
O-Ring, 7/8" ID X 1/16", #20 ..uiciiiieieeeceeeeereeeeseeeeseeneenns 1
2Tl DR e | F O 2
Rod, Cylinder, 3" & 3-12" X 16", DIL ...covvvvveriiieeiiniieciiieesins 1
Ring, Lock, 3" Cylinder, DIL ..caumwusssssimmsisiasssisions 1
Cap, Open, 3" Cylinder, 1-2" Rod, DIL....ccccevverereerirrssnens 1
U-Cup, T-"2" ID X T-7/8" OD ..cveverrrrerrerinrieesieriessieseeessneessans 1
Wiper, Rod, 1-14" ID X 1=7/8" OD suupwsssssvivssusvsssumissssinvisssisin 1
O-Ring, 3-3/8" ID X 1/8", #237 ccoeverrereerrreirerireerisinersssinseeas 1
Clovis, Rod, 1-Y8" T2UNE DIL oo 1
Bolt, Hex, 3/8" X 1-12 UNC, GI5, Pl..uuueveeicccriiieeecrireneeesnsnns 1
Nut, Hex, 3/8" UNC, GI5, Pl .....covvvrerereeiiiriireeeeesissseesessninne 1
Pin, 1" DIA X:2-7/8" EFE Pl, NIDAlle iuuiussuisemsssississsssssssinis 2
Pin, Hair, 3/16" X 2-3/4" Pl N/D PiN ..vvveervicriiiiieccciiieneeeeeninns 4
Assy, Hydraulic Cylinder, 3" X 16" /W PINS......ccccevvevveeeennnn. 1

142494

Page 23



800

Slhrerfdickart

Auger Fold Parts Manual
Hydraulic Cylinder Assembly Effective Date: July, 1996

Item Part # Description Quantity
1. 121802 Assy, Barrel, 3-12" x 16" Cylinder, DlL....vvvviceeiiiieiveeeeeeeeeennns 1
2. 121326 PIGG, Poll, SIAYCIRE (M), PIGEHG wammromsnnsnssamnsss: 2
3. 118441 Nut, Lock, 7/8" UNF Gr5, Pl, Unitorque..........cceceereennnnnvnnnenn. 1
4. 121684 Piston, 318" CVIINABE, DIL .uvuiiisismimssissiimicsississssissssssssnis 1
5. 121340 O-RiNg, 7/8" ID X 1/T6", #20 ..uueeriiirrriiiinieiieiirrieesasseeeeesaens 1
6. 121354 U-Cu;3" ID 3=V O ummssinsisnsssmismiasiiinsisssstorsarns 2
7. 121658 Rod, Cylinder, 3" & 3-12" X 16", DIL c.ccovevvveeriiirersieesnennenes 1
8. 121747 Ring, Lock, 3-12" Cylinder, DIL.......ccceueereereerieeceeecee e 1
9. 121804 Cap, Open, 3-2" Cylinder, 1-4" Rod, DIL .....cvvvvervineeeeerenes 1
10. 121335 U-Cup, T-12" ID X 1-7/8" OD ..ceeecrreeerereeeesinnreessssnseeeeesesnnes 1
11. 121333 Wiper, Rod, 1-14" ID X 1-7/8" OD iinaiinmmsiismmsinioases 1
12. 121353 O-Ring, 3-7/8" ID X 1/8", #2411 ......oveeeerrrereiirrreererirnneneenenns 1
13. 121608 Clevis, Rod, 1-V4", T2UNF, DIL ..cccvciiuriiciieeeeeieeeeesecvaneeeeee s 1
14. 118136 Bolt, HeX; 3/8" X 1-14 UNC, GIB, Pl.iiisivssisssssimssssunisassninisnia 1
15. 118403 Nut, Hex, 3/8" UNC, GI5, Pl ....coiiiiiiiiiiniiicciniee s e s 1
16. 121941 Pin, 1" DIA x 2-7/8" EFF, Pl, N/Drilled........c.cccocveererinneeererernnnes 2
17. 118882 Pin, Hair, 3/16" X 2-3/4" Pl N/D PiN v.ccveeviriiireenieresisninsnnnsenes 4
18. 121818 Assy, Hydraulic Cylinder, 3-'2" x 16" c/w pins, DIL, Black ... 1
Page 24 142494



